www.ersatzteil-service.de

12 SERVICE SCHEMAT IC

79
THICK RACE
TOWARDS P ISTONS

201

I TEMS NOT SHOWN

10 - SEALANT
11 - QIL, 20wWs0
205 - KIT, SEAL AND RING

* — PARTS INCLUDED IN 205 SEAL KIT

Ihr Ersatzteilspezialist im Internet

=(§ Hydro-Gear®

P.1of 8

71545 P-REV




www.ersatzteil-service.de

12 SERVICE SCHEMAT IC

MODEL NUMBER: |
CHARACTER #: |

—|—
SIS

CONTROL TYPE

Char 9] ITEM [COMPONENT DESCRIPT I ON QTY
43 52304 SCREW, SET 5/16-24 X 2.50 1
44 52643 WASHER, BELLEVILLE i
45 52298 WASHER, PLASTIC, .32X.80X.21 2
1 46 44130 WASHER .34X.88X.06 2
47 50278 SPACER .32X.59X.50 1
48 50277 SPRING, HELICAL COMP i
49 50317 NUT, HEX 5/16-24 NYLON |NSERT
CONTROL ARM
[Char10o] ITEM [COMPONENT [DESCRIPT ION [ Qry |
| A | 42 | 52652 | ARM, CNTRL ]
COMMON PARTS
[ ITEM [COMPONENT [ DESCRIPT ION [ aQry |

L 41 | 51812 | SCREW, 5/16-18 X 1 I

* — PARTS INCLUDED IN 205 SEAL KIT

=(§ Hydro-Gear®

P.2 of 8 71545 P-REV

Ihr Ersatzteilspezialist im Internet




COMMON PARTS

12 SERVICE

www.ersatzteil-service.de

SCHEMAT I C

MODEL NUMBER:[ T |
CHARACTER #:[ |

| TEM [ COMPONENT DESCRIPTION QTY
23 [52502 PLATE, BYPASS i
70 |71548 ASSEMBLY, PISTON BLOCK, 5P8CC i
75 | /0331 ASSEMBLY, PISTON BLOCK, 5P10CC i
40 [52450 TRUNNION, SWASH PLATE 1
74 52465 BRG, THRUST BALL 27x47X14 1
79  [50551 BRG, THRUST BALL 30X52X13 1
CENTER SECT|ON
I TEM [ COMPONENT DESCR [PTION QTY
201 [71550 CENTER SECTION WITH FILTER i
200 |71553 KIT, FILTER i
202 |71557 CENTER SECTION KIT i
CHECK VALVE ROTATION A
Char 5] I TEM [COMPONENT DESCRIPTION QTY
A 24 51207 ASSEMBLY, CHECK PLUG W/ WASHER, .000 1
B 24 51084 ASSEMBLY, CHECK PLUG W/ WASHER, .027 1
CHECK VALVE ROTATION B
[Char 6] 1 TEM [COMPONENT [DESCRIPTION | arYy |
[ Cc | 25 [51485 [ASSEMBLY, CHECK PLUG W/ WASHER, .027, SPRING | 1§

Ihr Ersatzteilspezialist im Internet

=§ Hydro-Gear®
P.5 of 8 71545

P-REV




www.ersatzteil-service.de

12 SERVICE SCHEMAT TC

T

MODEL NUMBER ]

13 ] 14

12

CHARACTER #:

GEAR RATIO

QTY

DESCRIPT ION

13T PINION
11T/48T

GEAR,
GEAR,
GEAR,
GEAR,

14T PINION
117/477

52466
52469
52484
52483

I TEM | COMPONENT

08

1

030

081

030

Char 3

COMMON PARTS

DESCRIPT ION

RING, RET .50 EXT

MOTOR

. 60X1
JACKSHAFT

JACK SHAFT (PIN)

WASHER . 5X1

SHAFT,

.00X.05

WASHER
GEAR,

T

.0X.03

44354
52467
52468
52470
52471
50132

I TEM | COMPONENT

080

082
083
091

092
093

x — PARTS INCLUDED IN 205 SEAL KIT

E@ Hydro-Gear®

P.4 of 8

P-REV

71545

Ihr Ersatzteilspezialist im Internet




www.ersatzteil-service.de

12 SERVICE SCHEMAT IC

o
*

*109

%
@
=}

e
)
S
0
o] ®
—
L 3
- Q
>
1 I
I~
] (&)
Lo __
‘M 1
‘M m
<] L
)
0
o]
||

MODEL NUMBER |
CHARACTER #

> >
= | —|—|— NN o o e — [ N e
(] (e}
io)
I
olo
fe)
2l
| oo
o
() [op)
™| -
><|><| —|© la}
—|— Ll —
oD m
M ol
AR o~ te)
—| Lol o Zlo o~
—| = |= = Ll .
7o <
Py ] a =<
|| m|m & =g <C —
> =S — .
Luiolo (T =S s Bt L [ B
“|x<|lala LYol ol = =<
[l e e e e Y
o L=l
Z| A = . =Z| 2|0z ~
O L | L] L Ol "ol =|=o] @ |-
—| =2 —|_|=|Y —lo| A [ B
=1 ><| < | ><|>< =Sl A Am o] x
o|<|<<|<|< a|Ymlmlololv|=wl—
— j— == DRLL
ool ol 4 == <
— ||| SR
O | L | | e Olo|lx|o| T Tl | Aes| ] W
< <<|<<| << 0z << |vl<|zl=<| »
Wl L | = | | D D | — | =
Z|o|n|n|n|n el o e ) e e S e o e
&)
= ~
|
— =
= &
<
= = =
S o =
=& 5 olajovlol L
—|O|oo|r~|o| o VIO —|;| 0| © =
Q| wolo|r~|r~ = O [P~ ©| O] 00| S| SIS | =
—|=|o|o|ojlo | = |0~~~ ||| S oo
LolZ=|= = <|O|~|—|— | oo N[0 »n
SO0 0]0]0 OO s | 0| OO0 O[O|O|<F| =
> = <
= = a
Tl o< Olblo|—|ow|o|~|olo|o
—|o|o|ojo WTOOOOOOOOW,
= Z|— —
0 O *
o
- <
| <C m
O
=
&)

71545 P-REV

P.5 of 8

Ihr Ersatzteilspezialist im Internet




www.ersatzteil-service.de

12 SERVICE SCHEMAT IC

MODEL NUMBER:[ T [ 2 | - | [
CHARACTER #:[ 1 | 2 | - [ 31 41 5]
BYPASS ARM
[Char 11 ITEM |COMPONENT [DESCRIPTION | Q1Y ]
L 1 | 34 152460 | ARM, BYPASS | ]
BRAKE ARM
Char 7 ITEM | COMPONENT DESCRIPTION QTY
X NONE
1 130 [23710 ARM, BRAKE 1
134 [51529 SPRING, BRAKE ARM BIAS 1
5 130 [52374 ARM, BRAKE 1
134 [51529 SPRING, BRAKE ARM BIAS 1
AND
120 [44132 PUCK, BRAKE 2
121 52473 ROTOR, BRAKE 1
122 44134 PLATE, PUCK 1
124 [62589 YOKE, BRAKE 1
125 44127 PIN, BRK .31X.73 PLATED 2
126 [23711 SPACER .26X.57X.87 1
1,9 127 |51146 SCREW 1,/4-20 X 2.0 W/PATCH 1
128 | 44433 SCREW 1/4-20 X 1 (PATCH) 1
129 50919 SPRING, COMP BRAKE ANTI-DRAG 1
131 44130 WASHER .34X.88X.06 1
132 [44142 NUT, CASTLE 5/16-24 PL 1
133 44101 PIN, COTTER 3/32X3/% 1
COMMON PARTS
I TEM | COMPONENT DESCRIPT ION Qry
30 51626 SEAL, LIP .375X.75X.25 1C 1
3] 51628 RING, RET .375 EXT 1
32 152459 ROD, ACTUATOR BYPASS 1
33 151627 RING, RET .750 INT 1
35 |51630 RING, RET .375 EXT 1
61 52462 SHAFT, [INPUT 1
62 12003043 BALL BEARING 15X35X11 1
63 12003016 RING, RET WIRE .512 ID 1
64 2003018 WASHER 1.23X1.56X.04 1
65 |9008000-0128 SEAL, LIP 15X35X7 1
66 12003052 RING, RET 1.56 INT 1
67 52669 SPRING, HELICAL

* — PARTS INCLUDED IN 205 SEAL KIT

134

=(§ Hydro-Gear®

. . . . P.6 of 8 71545 P-REV
Ihr Ersatzteilspezialist im Internet




www.ersatzteil-service.de

12 SERVICE SCHEMAT TC

MODEL NUMBER: T [ 2 | - | \ \ \ | - \ \ \ | - [+ ] \ \
FAN & PULLEY KIT CHARACTER #:/ 1 | 2| - | 3|1 4] 5] 6] - 71 8 9 0] -1l 12]13] 14
Char12 ITEM | COMPONENT DESCRIPTION QTY
X None
150 51230 FAN, 7", 10 BLADE i
A 151 51231 PULLEY ASSEMBLY, 3.86" 1
152 51244 NUT, HEX LOCK, 1/2-20 (NYLON INSERT) 1 i
153 51523 WASHER, OD SLOTTED .53 X 1.63 X .06 i
150 51365 FAN, 67, 10 BLADE i
5 151 51173 PULLEY ASSEMBLY, 5.5" i
152 51244 NUT, HEX LOCK, 1/2-20 (NYLON INSERT) i
153 50752 SCREW, 1/4-20 X 0.75 3
150 51365 FAN, 6", 10 BLADE i
e 151 51721 PULLEY ASSEMBLY, 4.4" i 152
152 51244 NUT, HEX LOCK, 1/2-20 (NYLON INSERT) 1
153 50752 SCREW, 1/4-20 X 0.75 3 o
150 51362 FAN, 67, 10 BLADE i
0 151 51182 PULLEY ASSEMBLY, 4.5" i
152 51244 NUT, HEX LOCK, 1/2-20 (NYLON INSERT) i P
153 51523 WASHER, OD SLOTTED .53 X 1.63 X .06 i
150 51365 FAN, 6”, 10 BLADE i S
. 151 50302 PULLEY ASSEMBLY, 4.5° i
152 51244 NUT, HEX LOCK, 1/2-20 (NYLON INSERT) |
153 50752 SCREW, 1/4-20 X 0.75 3
150 51230 FAN, 77, 10 BLADE i
- 151 51879 PULLEY ASSEMBLY, 3.86" i 152
152 51244 NUT, HEX LOCK, 1/2-20 (NYLON INSERT) i !
153 51523 WASHER, OD SLOTTED .53 X 1.63 X .06 f
150 51230 FAN, 7", 10 BLADE i
o 151 51416 PULLEY ASSEMBLY, 4.13" i
152 51244 NUT, HEX LOCK, 1/2-20 (NYLON INSERT) 1
153 51523 WASHER, OD SLOTTED .53 X 1.63 X .06 i
Char12] ITEM [COMPONENT DESCR[PT [ON QTY
A 70460 KIT, FAN & PULLEY 1
B 70651 KIT, FAN & PULLEY ]
c 4 70810 KIT, FAN & PULLEY ]
D 70583 KIT, FAN & PULLEY 1
E 70591 KIT, FAN & PULLEY ]
F 70998 KIT, FAN & PULLEY ]
G 70630 KIT, FAN & PULLEY ]
N
=(§ Hydro-Gear®
P.7 of 8 71545  P-REV

Ihr Ersatzteilspezialist im Internet




13 ] 14

12

L3 ]

2 ]

T

1

MODEL NUMBER |
CHARACTER #:

www.ersatzteil-service.de

142+

12 SERVICE SCHEMAT TC

=(§ Hydro-Gear®

L

[=)
2

SEALANT, 10.1o0z
OlL,20W50, 69,30z

EMS NOT SHOWN:

NN
o| ©
. W1110131111
I a8 | B P
A “NEW(‘,, 213
,\’f‘uﬁ"
= g,@m“;-mmmr,ﬁw
=7/ g
&)
=
—
0= 2wl o
[aN|ie] <M -
=|w| | =]
A\nmow W_\ s}
=\l PN o
1 1= 0
olo|g|lo | IS B o
ZIZIZ2|0Y o VA
=lolulals 12Ll0 |2 >
[ ==t = I = A
||| ol—==0| N =< =
—|=EF ZNo| v o 5
7 40 [ =
O| A 4S|4 ,%68\
A== | << 1| D | L) e
E\\MFE\L/O, L
O|x|x|n|T|n|o|la|n| o N
=
=)
o )
o
= © mw
= ) -
L ] O
= o =
0N | OO |0 - ~ —
e S el N
|\ Z00IF Do oo —| T —| 2
<|O| =N —|o|o|O| —=|N|—=| o
0O bLIB|v|O|V|IV[W| £
o
=
Q= Ol —| N |
= | O — M| | <| T
S = o~ oo| = | = | | | — *
ol=
O

71545 P-REV

P.8 of 8

Ihr Ersatzteilspezialist im Internet




	71545_P_KR_092206.pdf
	S2.pdf
	S3.pdf
	S4.pdf
	S5.pdf
	S6.pdf
	S7.pdf
	S8.pdf



